
 

San Francisco Public Utilities Commission 

SAN FRANCISCO PURIFIED WATER 
OPPORTUNITIES STUDY 

FINAL | May 2022 
 





San Francisco Public Utilities Commission 

SAN FRANCISCO PURIFIED WATER 
OPPORTUNITIES STUDY 

FINAL  |  May  





CONTENTS | SAN FRANCISCO PURIFIED WATER OPPORTUNITITES STUDY | SFPUC 

  FINAL | MAY ͮͬͮͮ | i 

pw:\\Carollo_ͮͬͬͬͬͬ\Documents\CA\SFPUC\ͮͬͬͭͳ͵‐ͬͬͬͬͬͬ\ͬͯ Reports and Studies\ͬͮ Deliverables\Purified Water Opportunities Study\PurifiedWaterOpportunitiesStudy 

Contents 

Executive Summary 

Introduction    ES‐ͭ 

Non‐Potable and Potable Water Reuse Opportunities in San Francisco  ES‐ͭ 

Purified Water Alternatives  ES‐ͮ 

Purified Water Project Plan  ES‐Ͱ 

Conclusion    ES‐Ͱ 
[...]
2.10.6 Stabilization 2-52

2.10.7 Ultraviolet Disinfection 2-52

2.10.8 Purified Water Storage Tank/Chlorine Disinfection 2-52

2.10.9 Chemicals 2-52

2.11 Conceptual Site Plans 2-53

2.12 Infrastructure Requirements 2-56

2.13 Planning Level Cost Estimates 2-57

2.13.1 Planning Level Cost Estimate 2-57

2.13.2 Cost Estimate Summary 2-59

2.13.3 Operation and Maintenance Cost Summary 2-64

2.13.4 Distribution System O&M Cost Estimate 2-66

2.13.5 Cost Estimates for Non-Potable Options at Southeast 2-66

2.13.6 Unit Cost of Water for Purified Water and Non-potable Options 2-68

2.14 Additional Considerations for a Purified Water Project 2-69

2.15 Conclusion 2-69

2.16 References 2-70

Technical Memorandum 3 - Pure Water Project Plan 

3.1 Introduction 3-1

3.2 DPR Implementation Overview 3-1

3.2.1 Elements in DPR Project Timeline 3-2

3.3 Components of a Successful DPR Program 3-5



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | CONTENTS 

iv | MAY 2022 | FINAL

3.4 Stakeholder Engagement and Operator Training through Demonstration Facilities 3-11

3.4.1 Mobile Demonstration System—short-term 3-12

3.4.2 Walk the Walk: Example Demonstration Facilities: PureWaterSF—Medium-
term 3-13

3.4.3 Large-scale DPR Demonstration Facility—Long-term 3-14

3.5 San Francisco Purified Water Program Timeline 3-16

3.6 Conclusion 3-17 

Appendices 
Appendix A  San Francisco Recycled Water Satellite Treatment Facility Study Final Report 

Appendix B  Purified Water Study Reservoir Water Augmentation 

Appendix C  Advanced Water Treatment Facility Design Criteria 

Tables 
Table ES.1 Summary of Purified Water Project Alternatives ES-3 

Table 1.1 Uses of Non-potable Recycled Water from a Centralized Facility within 
California 1-5

Table 1.2 San Francisco Onsite Reuse Risk-based Pathogen Log Reduction Targets 1-6

Table 1.3 Drinking Water Pathogen Concentration Goals 1-6

Table 1.4 Reservoir Water Augmentation Criteria: Treatment, Dilution, and 
Theoretical Retention Time Criteria (NWRI, 2021) 1-7

Table 1.5 Implementation Steps for DPR from NWRI 2020 Guide for California 
Utilities 1-10

Table 1.6 Summary of Non-potable Demand, and Existing, Planned, and Potential 
Reuse Projects 1-12

Table 1.7 Summary of Non-Potable Recycled Water Demands for Eastside 
Customers Based on Geographic Cluster (WRE, 2021)(1) 1-16

Table 1.8 Summary of Non-Potable Recycled Water Demands for Eastside 
Customers Based on Customer Type (WRE, 2021)(1) 1-16

Table 1.9 Requirements and Estimated Costs to Accomplish Reservoir Water 
Augmentation from Existing In-City Wastewater Treatment Plants to San 
Andreas Reservoir 1-24

Table 1.10 SFPUC Divisions Engaged to Provide Information on this Preliminary-
Level Study 1-26

Table 1.11 Summary of Example IPR and DPR Existing and Planned Projects 1-27



SAN FRANCISCO PURIFIED WATER OPPORTUNITITES STUDY | SFPUC 

FINAL | MAY 2022 | v 

Table 2.1 Maximum Purified Water Project Based on each Factor 2-3

Table 2.2 OSP and SEP ADWF and Pure Water Potential Based on Available 
Wastewater Flows 2-6

Table 2.3 NPF Operational Days by Flow Rate 2-7

Table 2.4 Reservoir Elevations and Pressure Zones Areas 2-8

Table 2.5 Distances from and Elevation Differences Between WWTPs and 
Reservoirs 2-10

Table 2.6 Distances and Elevation Differences from WWTPs to Distribution System 
Tie-In Points 2-13

Table 2.7 Reservoir Capacity, Lowest Operational Volumes, and Average Daily 
Outflows 2-14

Table 2.8 Reservoir Ability to Meet Blending Requirements for Different Size 
Purified Water Projects 2-15

Table 2.9 Maximum Amount of Purified Water that can be Added to each Reservoir 2-15

Table 2.10 OSP Effluent Limitations - Dry Weather 2-18

Table 2.11 Southeast Plant Effluent Limitations - Dry Weather 2-21

Table 2.12 Southeast Plant Effluent Limitations - Wet Weather 2-21

Table 2.13 DPR Sizing at Southeast Plant Based on NPDES Effluent Limitations 2-22

Table 2.14 Four Comparable AWPFs and Space Requirements 2-24

Table 2.15 Minimum Space Requirement for an AWPF for each Flow Rate Range 2-24

Table 2.16 Summary of Purified Water Project Alternatives 2-35

Table 2.17 AWPF Requirements per DDW’s August 2021 Draft DPR Criteria 2-36

Table 2.18 Key Water Quality Goals per California’s August 2021 Draft DPR Criteria 2-38

Table 2.19 Key Treatment Processes Recommended for DPR in San Francisco 2-39

Table 2.20 Key Pathogen LRVs per Process 2-40

Table 2.21 Oceanside Effluent Water Quality 2-46

Table 2.22 Southeast Effluent Water Quality 2-47

Table 2.23 Summary of Capacity Criteria for Each Alternative 2-48

Table 2.24 Chemicals Used for DPR 2-53

Table 2.25 Distribution System Infrastructure Design Criteria 2-57

Table 2.26 AACE Estimate Class for the Purified Water Project Alternatives 2-58

Table 2.27 Summary of Alternatives Estimated Capital Costs 2-60

Table 2.28 Summary of Alternatives Estimated Annual Operation and Maintenance 
Costs 2-60



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | CONTENTS 

vi | MAY 2022 | FINAL

Table 2.29 Summary of Estimated Infrastructure Costs 2-61

Table 2.30 Summary of Estimated Treatment Facilities Costs 2-62

Table 2.31 Estimated Fully Burdened Salaries by Position 2-64

Table 2.32 Staff Requirements: Full Time Equivalents 2-65

Table 2.33 Annual Estimated Treatment Facility O&M Costs: Staff and Consumables 2-65

Table 2.34 Distribution System Annual Distribution System O&M Cost Estimate 2-67

Table 2.35 Estimated Capital Costs for Non-potable Alternatives at SEP 2-67

Table 2.36 Estimated O&M Costs for Non-potable Alternatives at SEP 2-67

Table 2.37 Estimated Total Annual Costs and Unit Costs for Purified and Non-
potable Alternatives 2-68

Table 2.38 Additional Considerations for a Purified Water Project 2-69

Table 3.1 Implementation Elements for DPR from NWRI 2021 Guide for California 
Utilities 3-7

Figures 
Figure 1.1 Categories of Potable Reuse Projects by Permitting Mechanism in 

California 1-3

Figure 1.2 Map of San Francisco Denoting Areas that Must Comply with RWO  
(Source: SFPUC, 2020) 1-14

Figure 1.3 Study Area of the San Francisco Recycled Water Satellite Treatment 
Facility Study, including the RWO Area and Candlestick Point (Source: 
WRE, 2021) 1-15

Figure 1.4 WSB Aquifer Delineation Relative to the San Francisco-San Mateo 
County Line 1-20

Figure 1.5 SFGW Well Location Map (Source: SFPUC SFGW Water Quality 
Monitoring Plan, Rev. 1 - July 2018) 1-22

Figure 1.6 San Andreas and Crystal Springs Reservoirs in Relation to OSP, SEP, and 
the San Francisco-San Mateo County Line 1-23

Figure 1.7 Treatment Trains of Example IPR and DPR Projects 1-29

Figure 2.1 Key Factors that Determine the Maximum Reuse Potential in San 
Francisco 2-2

Figure 2.2 San Francisco Wastewater/Stormwater Drainages Areas (Source: 
Adapted from SEP NPDES Permit No. R2-2013-0029) 2-5

Figure 2.3 Reservoirs and their Pressure Zones 2-9

Figure 2.4 Potential Pipeline Paths between WWTP and Drinking Water Reservoirs 
(AWPF locations not considered here) 2-10



SAN FRANCISCO PURIFIED WATER OPPORTUNITITES STUDY | SFPUC 

FINAL | MAY 2022 | vii 

Figure 2.5 Designated Site for Recycled Water Facilities at SEP and Preferred Site 
(1990 Newcomb) 2-25

Figure 2.6 Recycled Water Facilities at SEP per the 2021 SEP Campus Plan (image 
adapted from WWE SEP Campus Plan Meeting, Sept 2021) 2-26

Figure 2.7 Alternative 1: Maximize Reuse, Using the Closest and Best Reservoir(s) 
for Distribution (1 of 2) 2-27

Figure 2.8 Alternative 2: Small Reuse Project Based Upon Available 0.85 Acres of 
SEP and Similar Production Facility as OSP, Resulting in Similar Blends to 
Several Reservoirs (1 of 2) 2-29

Figure 2.9 Alternative 3: Maintain Equal Blends of Purified Water from DPR in Each 
Reservoir (1 of 2) 2-31

Figure 2.10 Alternative 4: Maintain Equal Blends of Local Water Supplies in Each 
Reservoir (1 of 2) 2-33

Figure 2.11 Treatment Train for DPR using OSP Effluent as the Influent to the AWPF 2-40

Figure 2.12 Treatment Train for DPR using SEP Effluent as the Influent to the AWPF 2-41

Figure 2.13 Measured Electrical Conductivity in SEP Effluent from November 2020 to 
July 2021 2-42

Figure 2.14 Measured Electrical Conductivity in OSP Effluent from January 2020 to 
December 2020 2-43

Figure 2.15 Southeast Process Flow Diagram 2-44

Figure 2.16 Oceanside WPCP Process Flow Diagram 2-45

Figure 2.17 Conceptual Layout of 5.1 mgd AWPF on a generic site (Project 
Alternatives 1A, 3A, and 4A) 2-54

Figure 2.18 Conceptual Layout of a 2 mgd AWPF at SEP (Project Alternatives 2A) 2-55

Figure 2.19 Conceptual Layout of a 17.6 mgd AWPF at 1990 Newcomb Ave (Project 
Alternative 4B) 2-56

Figure 3.1 Example DPR Implementation Based on Four Main Project Phases 3-2

Figure 3.2 Exterior and Interior Images of the Pure Water Wagon 3-13

Figure 3.3 Silicon Valley Advanced Water Purification Center in San Jose, California 3-16

Figure 3.4 DPR Implementation Timeline for SFPUC 3-17



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | CONTENTS 

viii | MAY 2022 | FINAL

-This Page Intentionally Left Blank- 

 



ABBREVIATIONS | SAN FRANCISCO PURIFIED WATER OPPORTUNITITES STUDY | SFPUC 

FINAL | MAY 2022 | ix 

Abbreviations 
$/AF dollars per acre-foot 

AACE Association for the Advancement of Cost Estimating 

ADWF average dry weather flow 

AFY acre-feet per year 

AL action levels 

AOP advanced oxidation process 

AWPF advanced water purified facility 

AWTF advanced water treatment facility 

AWTO advanced water treatment operator 

BAC biological activated carbon 

BAF biofiltration 

BOD biological oxygen demand 

BOD₅ biochemical oxygen demand, 5 day 

BODR basis of design report 

Carollo Carollo Engineers 

CBOD₅ carbonaceous biochemical oxygen demand, 5-day 

CCI Construction Cost Index 

CCR California Code of Regulations 

CCSF City and County of San Francisco 

CDD City Distribution Division 

CEC constituents of emerging concern 

CEQA California Environmental Quality Act 

C/F coagulation and flocculation 

CFD computational fluid dynamic 

CIP clean-in-place 

City City and County of San Francisco 

CIU categorical industrial user 

Cl2 chlorination 

COD chemical oxygen demand 

CRMWD Colorado River Municipal Water District 

CSD Collection Systems Division  

CT concentration*time 

CWC California Water Code 

CWS Clean Water Service 

DBP disinfection byproduct 

DDW Division of Drinking Water 

DNMR does not meet requirements 



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | ABBREVIATIONS 

x | MAY 2022 | FINAL

DOC dissolved organic carbon 

DPR direct potable reuse 

DSOD Division of Safety of Dams 

DWDS drinking water distribution system 

DWTP drinking water treatment plant 

EBCT empty bed contact time 

EC electrical conductivity 

ESB engineered storage buffer 

ft feet 

GAC granular activated carbon 

gfd gallons per square foot of membrane per day 

GGP Golden Gate Park 

GOX gaseous oxygen 

gpm gallons per minute 

GWRS Groundwater Replenishment System 

hp horsepower 

HPO high purity oxygen 

HTWTP Harry Tracy Water Treatment Plant 

IAP independent advisory panel 

I&C instrumentation and controls 

IPR indirect potable reuse 

kWh kilowatt hours 

LACSD Los Angeles County Sanitation District 

LF linear feet 

LOX liquid oxygen 

LPGC Lincoln Park Golf Course 

LRC log reduction credit 

LRT log reduction targets 

LTAP Landscape Technical Assistance Program 

LWS Local Water System 

M million 

MBR membrane bioreactor 

MC maintenance clean 

MCL maximum contaminant level 

MF membrane filtration 

MG million gallons 

mgd million gallons per day 

µg/L micrograms per liter 

mg/L milligrams per liter 



ABBREVIATIONS | SAN FRANCISCO PURIFIED WATER OPPORTUNITITES STUDY | SFPUC 

FINAL | MAY 2022 | xi 

mg-min/L milligrams per minute per liter 

mJ/cm2 millijoules per square centimeter 

mL milliliter 

µm micrometer 

MPN most probable number 

MPN/L most probable number per liter 

MR meets requirements 

µS/cm microsiemens per centimeter 

MWD Metropolitan Water District of Southern California 

NDMA nitrosodimethylamine  

ng/L nanograms per liter 

NGWRP New Goreangab Water Reclamation Plant 

NL notification level 

NPDES National Pollutant Discharge Elimination System 

NPO non-potable ordinance 

NPP Northpoint Wet Weather Plant 

NTU nephelometric turbidity unit 

NWRI National Water Research Institute 

O3 ozonation 

OCSD Orange County Sanitation District 

OCWD Orange County Water District 

O&M operation and maintenance 

OSP Oceanside Water Pollution Control Plant 

PFAS per-and polyfluoroalkyl substances 

PHSD Public Health Service District 

PLC programmable logic control 

PREP Potable Reuse Exploratory Plan 

PRV pressure reducing valve 

PS pump station 

PUD Public Utilities Department 

RO reverse osmosis 

ROC reverse osmosis conc 

RPD Recreation and Park Department 

RWA raw water augmentation 

RWO Recycled Water Ordinance 

RWP Recycled Water Policy 

RWPF raw water production facility 

RWQCB Regional Water Quality Control Board 

RWS Regional Water System 



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | ABBREVIATIONS 

xii | MAY 2022 | FINAL

RWTF Recycled Water Treatment Facility  

SAPL San Andreas Pipeline 

SCADA supervisory control and data acquisition 

SEP Southeast Water Pollution Control Plant 

SFDPH San Francisco Department of Public Health 

SFGW San Francisco Groundwater Supply Project 

SFPUC San Francisco Public Utilities Commission 

sf square feet (foot) 

SF sand filtration 

SIU significant industrial user 

SJ/SC RWF San Jose-Santa Clara Regional Wastewater Facility 

SOC synthetic organic chemical 

SSPL Sunset Supply Pipeline 

s.u. standard unit 

SWRCB State Water Resources Control Board  

SWTP surface water treatment plant 

TCEQ Texas Commission on Environmental Quality 

TDS total dissolved solids 

TM technical memorandum 

TOC total organic carbon 

TSS total suspended solids 

TWA treated drinking water augmentation 

UF ultrafiltration 

US EPA United States Environmental Protection Agency 

UV ultraviolet 

UV AOP ultraviolet advanced oxidation process 

UWMP Urban Water Management Plan 

VOC volatile organic compound 

WQBEL water quality based effluent limitations 

WRAP Water Reuse Action Plan 

WRF water reclamation facility 

WRWP Westside Recycled Water Project 

WSB Westside Groundwater Basin 

WSIP Water System Improvement Program 

WWTF wastewater treatment facility 

WWTP wastewater treatment plant 

WTP water treatment plant 



EXECUTIVE SUMMARY | SAN FRANCISCO PURIFIED WATER OPPORTUNITITES STUDY | SFPUC 

FINAL | MAY 2022 | ES-1

ES 

EXECUTIVE SUMMARY 

Introduction 

The San Francisco Public Utilities Commission (SFPUC) is investigating an array of projects, both 
locally and with regional partners to increase the reliability and resiliency of its water supplies. 
Among the projects under study is the expansion of water reuse within the City and County of 
San Francisco (City), for both non-potable water recycling and potable use. Throughout this 
study, the reuse water produced through advanced treatment that is consistent with current and 
anticipated potable reuse regulations in California is referred to as purified water. 

This study of San Francisco’s purified water opportunities, considers the potential to maximize 
reuse in San Francisco in the context of local conditions and existing and anticipated regulations. 
As the SFPUC continues to explore the feasibility of purified water as a future supply source for 
San Francisco, this study examines alternatives and public engagement needs for implementing 
a purified water project in the City1. 
This study identifies the technical considerations and preliminary financial requirements for such 
a project in a series of three Technical Memoranda (TMs), as follows: 

• TM 1: An overview of non-potable water recycling and potable water reuse
opportunities in San Francisco.

• TM 2: A technical investigation of purified water project alternatives within San
[...]
Facility conducts regular monitoring for constituents of emerging 
concern (CECs) according to the latest Recycled Water Policy, which 
is updated every 5 years. 

Additional Continuous 
Chemical Monitoring 

Either once per week or continuous monitoring of lead and 
perchlorate. Continuous monitoring or nitrate and nitrite. 

2.8.1   Proposed Treatment Train for DPR in San Francisco 

Table 2.19 summarizes the proposed treatment train to produce purified water for DPR, including the 
descriptions and purpose of each treatment process recommended in the DPR treatment train. 
Table 2.20 lists the pathogen removal credits assigned to each process in the DPR treatment train. 



POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | SFPUC 

 FINAL | MAY 2022 | 2-39 

Table 2.19 Key Treatment Processes Recommended for DPR in San Francisco 

Process Description 

Ozone 

• Chemical addition process. 
• Facilitates biological treatment by breaking down organic carbon for 

removal by the downstream biological filters. 
• Provides pathogen disinfection. 
• Reduces concentrations of some chemicals and metals, such as iron and 

manganese, through chemical oxidation, thereby: 
− Decreasing toxicity of product water and potentially ROC. 
− Providing effective pretreatment of water upstream of membranes 

thereby reducing fouling potential and required level of chloramines. 

BAC Filtration 

• Biological filtration process using activated carbon as the filter media. 
• Removes organic carbon, made more bioavailable by the upstream ozone 

process. 
• Decreases level of some chemicals, including NDMA. 
• Reduces turbidity. 
• Can provide some nitrification. 

Ultrafiltration 

• Membrane filtration process. 
• Reduces turbidity in BAC filtrate to less than: 

− 0.2 nephelometric turbidity units (NTU) more than 5 percent of the 
time within a 24-hour period. 

− 0.5 NTU at any time. 
• Removes pathogens via size exclusion through membranes. 
• Provides necessary pretreatment upstream of RO and UV AOP similar to 

all existing California potable reuse plants. 

RO 

• Reduces TOC. 
• Reduces total dissolved solids (TDS). 
• Decreases level of all chemicals with high molecular weights, and 

uncharged chemicals with low molecular weights. 
• Removes pathogens via size exclusion. 

UV AOP 

• Combination disinfection and chemical oxidation process. 
• Provides pathogen disinfection. 
• Achieves oxidation requirement by providing no less than 0.5-log 

(69 percent) reduction of 1,4-dioxane. 
• Provides final chemical abatement, including for 1,4-dioxane and NDMA. 

Chlorination • Provides pathogen disinfection. 

Stabilization 
(calcite contactors) 

• Provides corrosion control. 
• Required for water treated by RO. 

UV Disinfection 
• Disinfection process. 
• Provides final pathogen disinfection to meet full draft DPR pathogen 

removal requirements. 

Blending 

• Purified water is added to a drinking water distribution system reservoir. 
• Provides response time if a monitoring alarm were to signal an issue in 

the upstream treatment. 
• Meets draft DPR blending requirement to reduce a one-hour chemical 

spike by a factor of 10. 



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO 

2-40 | MAY 2022 | FINAL  

Table 2.20 Key Pathogen LRVs per Process 

Process 
Pathogen Log Removals by Pathogen Category 

Virus Giardia Cryptosporidium 

WWTP(1) 0+ 0+ 0+ 

O3/BAC(2) 6 3 1 

Ultrafiltration (UF) 0 4 4 

RO(3) 2 2 2 

UV AOP 6 6 6 

Stabilization 0 0 0 

UV Disinfection 4 4 4 

Chlorination 2 0 0 

TOTAL 20 19 17 

REQUIRED 20 14 15 
Notes: 

 Pathogen removal through the WWTP would need to be evaluated and confirmed. 
 Based on disinfection crediting using a concentration times time (CT) of 10 mg-min/L. Achieving this level of CT would 

need to be pilot tested. 
 Can receive up to 1 log credit during permitting for EC as a monitoring surrogate: 1.5 log credit for TOC, and 2 for 

strontium. An additional half log can typically be gained once the facility is operational. 

2.8.2   AWPF Treatment Trains using OSP and SEP Effluent 

The treatment train for an AWPF using Oceanside effluent is shown in Figure 2.11. It consists of 
the processes listed above, with the addition of nitrification treatment of ROC to lower the 
ammonia level. Such treatment is expected to decrease the ammonia-related chronic toxicity. 
This added process might not be necessary, depending on actual toxicity tests of ROC (available 
once the Westside RWP facility starts-up). Likewise, it may be possible to negotiate with the 
Regional Board such that additional treatment of ROC is not required if the NDPES permit 
moves to mass-based limits. 

 

Figure 2.11 Treatment Train for DPR using OSP Effluent as the Influent to the AWPF 

Figure 2.12 shows the treatment train for an AWPF for DPR using SEP effluent is the same as 
that using OSP effluent; however, treatment of the ROC is not assumed for cost estimation since 
it likely will not be required if the NPDES permit moves to mass-based limits. 

 



POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | SFPUC 

 FINAL | MAY 2022 | 2-41 

 

Figure 2.12 Treatment Train for DPR using SEP Effluent as the Influent to the AWPF 

2.9   Influent Source Water Quality 

Analysis of source water quality to the AWPF includes evaluating the industrial discharges, 
municipal discharges, seawater intrusion (into the collection system), and the performance of 
existing treatment (e.g., primary, or primary/secondary treatment, depending upon the 
location). Water quality data is used to evaluate the purified water program and size AWPF 
systems. 

2.9.1   Wastewater Treatment Facility Catchment Areas and Industrial Dischargers 

The wastewater collection system is the first protective barrier for a purified water project and 
should include a robust source control program with all industrial users in compliance with 
pretreatment standards. 

San Francisco’s wastewater treatment service area is comprised almost entirely of residential 
and commercial customers, with few industrial users. A significant industrial users (SIU) is an 
industrial customer that meets one of the following three criteria: 1) discharges an average of 
25,000 gallons per day or more of wastewater to the system, 2) contributes a discharge that 
makes up 5 percent or more of the average dry weather hydraulic or organic capacity of the 
receiving treatment plant, or 3) presents a reasonable potential for affecting the WWTP or 
collection system operations or violating pretreatment standards. Categorical industrial users 
(CIUs) are industrial users that fall into federally-defined categories and are subject to federally 
prescribed standards. By definition, CIUs are always SIUs, but SIUs are not always CIUs. 

Within SFPUC’s service areas, there are four CIUs and nine non-categorical SIUs. All four of the 
CIUs and eight of the nine SIUs are located within the service area that contributes to SEP. The 
CIUs are all within the metals industry, and area listed below: 

• Biro & Sons, Inc. (metal finishing). 
• Ermico Enterprises, Inc. (metal molding and casting). 
• Fort Mason Arts Campus (metal finishing). 
• United States Mint (metal finishing). 

 



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO 

2-42 | MAY 2022 | FINAL  

In 2020, due to the impacts of the COVID-19 pandemic, nearly all the SIUs were closed, or 
discharging on limited days and hours. For the purposes of analyzing AWPF source water quality 
under typical operations, information from the City and County of San Francisco (CCSF)’s 2019 
Pretreatment Program Annual Report was considered, which covers the reporting period of 
January 1st, 2019, to December 31st, 2019. In 2019, CCSF took no enforcement actions against 
any of the four CIUs. 

When a purified water project is implemented, SFPUC will need to reconsider its pretreatment 
program, and determine if additional limits on industrial discharge may be required. The 
enhancement of the pretreatment program is required by DDW for potable reuse projects in 
California, resulting in an Enhanced Source Control Program. 

2.9.2   Seawater Intrusion Impacts 

The background electrical conductivity (EC) for typical wastewater is based upon the EC in the 
potable water source, with some addition from wastewater “pick-up”, resulting in typical 
wastewater EC of between 500 and 1500 microsiemens per centimeter (µS/cm). Conductivity 
over approximately 2000 µS/cm can be an indicator of saltwater influence into the system. 

Figure 2.13 shows the measured EC for SEP’s final effluent, which are well above the values for 
typical wastewater. In particular, the occasional high EC spikes point to significant seawater 
intrusion events, likely due to tidal and/or groundwater flooding into the sewer collection 
system. 

 

Figure 2.13 Measured Electrical Conductivity in SEP Effluent from November 2020 to July 2021 



POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | SFPUC 

 FINAL | MAY 2022 | 2-43 

Figure 2.14 depicts the measured EC values for OSP’s final effluent. Compared to SEP, 
OSP’s measured values are within the background conductivity range for normal 
wastewater, indicating that minimal seawater intrusion impacts. 

 

Figure 2.14 Measured Electrical Conductivity in OSP Effluent from January 2020 to December 2020 



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO 

2-44 | MAY 2022 | FINAL  

2.9.3   Wastewater Treatment Facility Descriptions 

Figure 2.15 depicts a process flow diagram of treatment at SEP. During dry weather, SEP 
provides secondary wastewater treatment for all of the influent flow. The treatment processes 
include headworks, primary sedimentation tanks, pure oxygen secondary treatment, and 
chlorination/dechlorination disinfection. SEP has a dry weather design capacity of 85.4 mgd. 
During wet weather, SEP treats up to 250 mgd of combined wastewater and stormwater. Up to 
150 mgd receives both primary and secondary treatment; the remaining flow (up to 100 mgd) 
receives only primary treatment. The entire volume is disinfected prior to discharge. 

 

Figure 2.15 Southeast Process Flow Diagram 

Figure 2.16 depicts a process flow diagram of OSP. OSP’s treatment processes include coarse 
screening at the Westside Pump Station, fine screening and grit removal at the plant headworks, 
primary sedimentation, activated sludge treatment by a high-purity oxygen process, and 
secondary clarification. The effluent is not disinfected. The plant has a maximum secondary 
treatment design capacity of about 43 mgd. During wet weather, the plant can provide primary 
treatment for an additional 22 mgd, which is combined with the secondary-treated effluent prior 
to discharge for a total treatment capacity of 65 mgd. 

 



POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | SFPUC 

 FINAL | MAY 2022 | 2-45 

 

Figure 2.16 Oceanside WPCP Process Flow Diagram 

2.9.4   Source Water Quality Analysis 

Since treated WWTP effluent is the feed water to a new AWPF, WWTP effluent quality is a key 
consideration for purified water project design. Table 2.21 and Table 2.22 provide effluent water 
quality data for OSP and SEP, respectively. The August 2021 draft DPR criteria do not require 
WWTP nitrification and/or denitrification (i.e., the removal of ammonia by processing to nitrate 
and subsequently nitrogen gas). However, if nitrification and denitrification were to be required 
in subsequent drafts of the DPR criteria, both OSP and SEP would require major treatment 
upgrades to accommodate nutrient removal, severely driving up the project cost. The expert 
panel reviewing the August 2021 draft DPR criteria have recommended that a nitrification 
requirement be added to the DPR criteria but have not yet explained the public health relevance. 



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO 

2-46 | MAY 2022 | FINAL  

Table 2.21 Oceanside Effluent Water Quality 

Constituents(1) Units Minimum Average Maximum 
No. of 

Samples 
Date Range 

Ammonia mg/L-N 30 44.47 59.3 83 
01/04/2011-
06/03/2021 

Alkalinity mg/L 82.4 237.60 324 1139 
01/08/2016-
25/07/2021 

BOD₅ at 20 degrees 
Celsius 

mg/L 5.9 15.32 69(2) 485 
03/01/2011-
01/29/2020 

CBOD₅ at 20 degrees 
Celsius 

mg/L 3.68 8.60 35.45 168 
11/04/2019-
09/29/2021 

CBOD₅ Removal % 95 97.29 99 21 
02/29/2020-
10/31/2021 

Chemical Oxygen 
Demand (COD)(2) 

mg/L 48 69 102 19 
03/15/2020-
07/30/2021 

EC µS/cm 3.0 720 1,509.1 Minutely 
1/1/2018-

12/31/2020 

TSS mg/L 4.3 11.58 121 3296 
03/01/2011-
06/30/2021 

TSS Removal % 92 96.16 98 108 
07/31/2012-
06/30/2021 

Turbidity NTU 1.77 5.97 61.7 1315 
01/04/2011-
01/30/2020 

NDMA µg/L <0.06 N/A <0.3 13 
05/11/2011-
04/27/2021 

pH s.u. 6 6.85 8.32 2358 
03/01/2011-
10/28/2021 

Notes: 
 No data is available for these constituents: nitrate, nitrite, TOC, TDS, silica, orthophosphate, boron, sodium, calcium, 

magnesium, bromide. 
 TOC data is not available; however, TOC can be estimated from COD in treated wastewater effluents using the equation 

COD=7.25+2.99*TOC (Dubber and Gray, 2010). Using this relationship, the minimum, average, and maximum TOC 
values would be 14, 21, and 32 mg/L, respectively at OSP. 



POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | SFPUC 

 FINAL | MAY 2022 | 2-47 

Table 2.22 Southeast Effluent Water Quality 

Constituents(1) Units Minimum Average Maximum 
No. of 

Samples 
Date Range 

Ammonia mg/L-N 16.24 41.13 62.9 221 
03/21/2011-
06/15/2021 

Alkalinity mg/L 117 250 5,400 236 
08/02/2016-
07/27/2021 

BOD₅ at 20 degrees 
Celsius 

mg/L 4.75 20.88 105.4 1119 
03/03/2011-
06/03/2020 

COD(2) mg/L 10 64 291 3274 
03/01/2011-
06/30/2020 

2,3,7,8-TCDD (Dioxin) pg/L <0.46 N/A <1.1 29 
02/28/2011-
07/13/2021 

1,2-
Diphenylhydrazine 

µg/L 0.314 0.409 0.636 44 
01/29/2018-
08/03/2021 

Electrical 
Conductivity 

µS/cm 0 2,444 10,999 1,403 
07/11/2020-
07/01/2021 

Nitrate + Nitrite mg/L <0.045 2.17 9.96 175 
07/01/2014-
06/15/2021 

Orthophosphate, 
Dissolves (as P) 

mg/L 0.275 1.12 3.16 225 
07/01/2014-
06/11/2019 

Oil and Grease mg/L 3 4.72 17 97 
09/07/2011-
08/03/2021 

pH s.u. 6.01 6.64 7.74 2414 
03/01/2011-
11/30/2021 

Copper, Total 
Recoverable 

µg/L 3.45 6.47 9.47 22 
01/11/2012-
02/09/2021 

Cyanide, Total µg/L 0.333 1.23 4.91 20 
01/11/2012-
02/09/2021 

Total Residual 
Chlorine 

mg/L 0.0 0.12 4.91 606 
01/01/2012-
03/05/2021 

TSS mg/L 3.18 19.66 154 3500 
03/01/2011-
06/30/2021 

NDMA µg/L <0.06 N/A <0.88 11 
02/28/2011-
01/14/2021 

Notes: 
 No data is available for these constituents: nitrate, nitrite, TOC, TDS, silica, boron, sodium, calcium, magnesium, 

bromide. 
 TOC data is important for sizing ozone systems, and that data is not available; however, TOC can be estimated from COD 

in treated wastewater effluents using the equation COD=7.25+2.99*TOC (Dubber and Gray, 2010). Using this 
relationship, the minimum, average, and maximum TOC values would be 1, 19, and 95 mg/L, respectively at SEP. 

2.10   Basis of Design 

This section summarizes the treatment process design criteria for each of the alternatives. The 
treatment trains are developed to meet the August 2021 draft DPR criteria described in 
Section 9. Table 2.23 summarizes design capacities for each treatment process. The processes 
are sized to provide the design final product flow, given the recoveries of upstream and 



SFPUC | SAN FRANCISCO PURIFIED WATER OPPORTUNITIES STUDY | POTENTIAL FOR PURIFIED WATER IN SAN FRANCISCO 

2-48 | MAY 2022 | FINAL  

downstream processes. Upstream processes must be sized at higher instantaneous flow rates to 